
PARTS MANUAL
Starke EcoMaxx Series

ECO-FG/FD 10-18
Rev 02/2017

STARKE MATERIAL HANDLING GROUP
402 Allanburg Road  Thorold, ON L2V 1A4  Canada
TOLL FREE 877-435-4352
www.starkeforklift.com  info@starkeforklift.com



 

TABLE OF CONTENTS 

FOREWORD......................................................... I 
Understanding Specific Model Numbers .............................. i 

INDEX ................................................................. III 

TABLE OF CONTENTS ...................................... 5 

ENGINE SYSTEM ................................................. 1 
Engine Mount..................................................................... 2 
Air Intake System............................................................... 4 
Cooling System.................................................................. 6 
Fuel System....................................................................... 8 
Exhaust System ............................................................... 10 

DRIVING SYSTEM..............................................13 
Differential ....................................................................... 14 
Drive Unit Mount – Clutch Type........................................ 16 
Drive Unit Mount (Tor-Con Type) ...................................... 18 
Drive Unit (Tor-Con Type) ................................................. 20 
Drive Unit (Cover & Inching Valve) .................................... 23 
Charging Pump (Tor-Con Type) ........................................ 26 
Hydraulic Clutch (Tor-Con Type) ....................................... 28 
Control Valve (Tor-Con Type)............................................ 30 
Inching Valve (Tor-Con Type)............................................ 32 
Hydraulic System ............................................................. 34 
Transmission (Clutch Type) (1 of 2) .................................. 36 
Transmission (Clutch Type) (2 of 2) .................................. 39 
Drive Axle ........................................................................ 42 
Wheel Brake .................................................................... 44 
Transmission Control Linkage (Tor-Con Type) .................. 47 

STEERING SYSTEM..........................................49 
Steering Control ............................................................... 50 
Steering Axle.................................................................... 52 
Steering Wheel................................................................. 55 
Steering Cylinder.............................................................. 57 

ACCELERATOR PEDAL...................................59 
Accelerator Pedal FD/Q/Y10-18-X7 .................................. 60 
Accelerator Pedal FD/Q/Y10-18B W1/R1 .......................... 62 

BRAKE SYSTEM................................................65 
Brake & Inching Control (Tor-Con Type)............................ 66 
Brake & Clutch Control (Clutch-Type) ............................... 69 
Master Cylinder................................................................ 72 
Brake Lever ..................................................................... 74 

BODY SYSTEM..................................................77 
Frame & Counter Weight...................................................78 
Hood, Floor Board & Seat..................................................80 
Head Guard ......................................................................83 

HYDRAULIC SYSTEM.......................................85 
Oil Tank............................................................................86 
Valve Control (Two-Throw)................................................88 
Valve Control (Three-Throw) .............................................90 
Valve Control (Four-Throw) ...............................................92 
Hydraulic Pipeline FD/Q/Y10-18-X7 ..................................94 
Hydraulic Pipeline FD/Q/Y10-18B-W1/R1..........................97 

LIFTING SYSTEM.............................................101 
Hydraulic System Mast ...................................................102 
Fork................................................................................104 
Lift Bracket.....................................................................106 
Mast...............................................................................108 
Front Lift Cylinder ...........................................................110 
Rear Lift Cylinder............................................................112 
Tilt Cylinder ....................................................................114 

ELECTRICAL SYSTEM..................................... 117 
Instrument Assembly (Hydraulic Transmission) ...............118 
Instrument Assembly (Mechanical Transmission)............119 
Electric System FD/Q/Y10-18-X7....................................120 
Electric System FD/Q/Y10-18-W1...................................122 
Electric System FD/Q/Y10-18-R1....................................124 

DECALS & MARKINGS ................................... 127 
Decals & Markings .........................................................128 

 



FOREWORD 
This manual contains parts and components for all Stärke EcoMaxx 2000-3500 pound (1.0-1.8 ton) forklifts, models ECO-FD/FG 18 with 
pneumatic tires. 
 
The contents of this manual can be updated at any time at the discretion of the manufacturer.  In the event of modifications, part 
numbers may change and manuals altered, resulting in the issuance of a new edition. 
 
For the best possible customer service when ordering parts please have the make, model and serial number of the unit for which the 
part is required.  As well as the part name, and quantity required. 
 
This manual is the outcome of diligent continuous improvement, should you find errors or omissions in this manual please report them 
to Stärke Material Handling Group for correction in upcoming additions. 
 
 

UNDERSTANDING SPECIFIC MODEL NUMBERS 
 

 
 

 CODE TRANSLATION 

Lifting Height 200 2.0 Meters / 78.0 Inches 

 300 3.0 Meters / 118.0 Inches 

 350 3.5 Meters / 138.0 Inches 

Mast Type Z Full Free 2-Stage Mast 

Engine Model As Indicated  

Transmission Type C Manual Transmission 

 B Hydraulic Transmission 

Weight Series 10 1.0 Ton / 2000 Lbs 

 18 1.8 Ton / 3500 Lbs 

Engine Type FY LPG Counter Balance  

 FQ Gasoline Counter Balance 

 FD Diesel Counter Balance  

 

 i



 

FORKLIFT MODELS & ENGINES 

FD/Q/Y1O,18-X7/485BPG Engine FD/Q/Y1O,18-W1/C240PKJ Engine 

FD/Q/Y1O,18-R1/K21 Engine  

 

DISCLAIMER 
The material in this manual is the property of Stärke Material Handling Group, and intended for confidential use solely by customers and 
employees of authorized Dealers. Stärke Material Handling Group strictly prohibits any reproduction or sharing of this information with 
entities or individuals not affiliated with Stärke Material Handling Group.  Stärke Material Handling Group reserves the right to modify the 
contents of this manual at any time. 

 ii



 

LIFTING SYSTEM 

FULL FREE 2-STAGE MAST KZM

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 101



 

HYDRAULIC SYSTEM MAST 
 

 
 
 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 102 



 

HYDRAULIC SYSTEM MAST 

ITEM PART NO.  DESCRIPTION  QTY REMARK  

1 GJT-22-00 Elbow 1  

2 GJT-335-00-Z300 Steel Pipe Assembly 1  

3 Z30A3-70001 Board 1  

4 GB/T5782-2000 M8 X 20 Bolt 1  

5 GB/T93-187 8 Washer, Lock 1  

6 TGICII-13046-GS*J 13II X 460 Hose H.P. 1  

7 GJT-240-00 Elbow 1  

8 GJT-03-00C  Thee Way Connector Assembly  1  

9 TGIBII-13033  13II X 330 Hose HP 1  

10 GJT-04-00  Valve, Check  1  

11 GB3452.1-92 19.3 X 2.4G O-Ring 1  

12 GTJ-04-04 22 Washer 1  

13 GJT-334-00 Flow Regulator 1  

14 TGVCII-13060-
H25NL*J  1311 X 600 Hose HP  1  

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 103



 

 
 

FORK 
 
 
 
 
 
 
 
 

 
 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 104 



 

FORK 

ITEM PART NO.  DESCRIPTION  QTY REMARK  

1 A15A3-90000  Fork Assembly  2  

2 A15A3-90001 Spring  2  

3 A15A3-90002 Pin  2  

4 A15A3-90003 Pin, Stopper  2  

 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 105



 

LIFT BRACKET 
 

 
 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 106 



 

LIFT BRACKET 

ITEM PART NO.  DESCRIPTION  QTY REMARK  

1 Z15C3-50000  Lifting Fork Assembly  1  

2 M15C3-60000  Backrest Assembly  1  

3 M15C3-40101  End Roller  4  

4 GB849.2-1986 55 Ring 4  

5 GB/T5786-2000  M14 x 1.5 x 30 Bolt  4  

6 GB/T93-1987  14 Washer, Lock 4  

7 S30F3-40100 Bearing 4  

8 GB/T5785-2000  M10 x 1 x 50 Bolt  8  

9 GB/T93-1987 10 Washer, Lock 8  

10 S30F3-40001  Spacer  16  

11 S30F3-40002 Shim 16  

12 S30F3-40003 Shim  16  

 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 107



 

MAST 

 
 
 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 108 



 

MAST 

ITEM PART NO.  DESCRIPTION  QTY REMARK  

1 Z15C3-10000  Mast, Outer  1  

2 M15A3-00002  Bushing  2  

3 M15A3-00001  Cap  2  

4 GB/T5785-2000  M14 X 1.5 X 70 Bolt  4  

5 GB/T93-1987  14 Washer, Lock  4  

6 ZBT33001.2-88  M10 X 1 Oil Cup  2  

7 M30A3-00100  Pin Axle  2  

8 GB/T5786-2000  M10 X 1.25 X 20 Bolt  2  

9 GB/T93-1987  10 Washer, Lock  2  

10 M30A3-40001  Slipper  2  

11 M30A3-40002/3  Shim  4  

12 M15C3-40101  End Roller  2  

13 GB849.2-1986  55 Ring 2  

14 S30F3-40100  Bearing  4  

15 GB/T5785-2000  M10 X 1 X 50 Bolt 8  

16 GB/T93-1987  10 Washer, Lock  8  

17 S30F3-40001 Spacer 16  

18 S30F3-40002 Shim 16  

19 S30F3-40003 Shim 16  

20 Z15C3-30000  Mast, Inner  1  

 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 109



 

FRONT LIFT CYLINDER 
 
 

 
 
 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 110 



 

FRONT LIFT CYLINDER 

ITEM PART NO.  DESCRIPTION  QTY REMARK  

A A15A4-10300  Front Lift Cylinder Assembly 1  

1 Z15A3-90100 Sheave Seat  1  

2 Z15A3-90001  Stopper Chain 1  

3 GB/T5781-2000  M8 x 20 Bolt  2  

4 GB/T93-1987  8 Washer, Lock  2  

5 GB/T5783-2000 M16 x 40 Bolt 1  

6 GB/T93-1987 16 Washer, Lock 1  

7 M15A3-80100  Sheave 2  

8 GB/T894.1-1986 40 Snap Ring  2  

9 LH1223 X N  Chain Assembly 2  

10 A15A4-10301  Cap, Lift Cylinder 1  

11 GB/T73-85  M8 x 10 Screw 1  

12 A15A4-10302 6 x 3 Plug 1  

13 A15A4-10314  ZG1/8” Plug 1  

14 A15A4-10303 70 x 84 x 8/11 Dust Ring 1  

15 A15A4-10304 70 x 80 x 3 Snap Ring 1  

16 A15A4-10305 70 x 80 x 6 Ring 1  

17 A15A4-10306 Piston Rod  1  

18 A15A4-10307 Guide Bushing  1  

19 GB/T3452.1-82  90 x 3.55 O-Ring 1  

20 A15A4-10308 89 x 95 x 1.5 Stopper 1  

21 A15A4-10309 80 x 25 x 2.5 Backup Ring 1  

22 A15A4-10310 80 x 72 x 4 Sear Ring 1  

23 A15A4-10311 Cylinder 1  

24 A15A4-10312 Spool  1  

25 A15A4-10313 Spring  1  

26 M30A3-80001  Bolt 1  

27 GB119-1986  D x 26 Pin  1  

28 Z15A3-90002  Support  1  

29 GB/T5786-2000 M14 s 1.5 x 30 Bolt  2  

30 GB/T93-1987 14 Washer, Lock 2  

     

 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 111



 

REAR LIFT CYLINDER 
 
 

 
 
 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 112 



 

REAR LIFT CYLINDER 

ITEM PART NO.  DESCRIPTION  QTY REMARK  

A A15A4-10400  Rear Lift Cylinder Assembly 1  

1 GB/T1235-76  22 x 2.4 O-Ring  1  

2 A15A4-10401 32 x 44 x 7/10 Dust Ring  2  

3 A15A4-10402 32 x 42 x 2 Stopper 2  

4 A15A4-10403 32 x 42 x 6 Ring  2  

5 A15A4-10404 32 x 36 x 30 Guide Bushing  2  

6 A15A4-10405 Plug  4  

7 GB3452.1-82  47.5 x 2.65 O-Ring 2  

8 A15A4-10406 48 x 51.8 x 1.5 Stopper  2  

9 A15A4-10407 Cap, Lift Cylinder 2  

10 A15A4-10408 Piston Rod, R.H. 1  

11 A15A4-10409 Piston Rod, L.H. 1  

12 A15A4-10410 45 x 20 x 2 Back Up Ring 2  

13 A15A4-10411  Cylinder R.H. 1  

14 A15A4-10412  Cylinder L.H. 1  

15 GB/T73-1985  M8 x 10 Screw 2  

16 A15A4-10302 6 x 3 Plug 2  

17 GB/T119-86  D10 x 25 Pin  2  

18 A15A4-10414 Spool 1  

19 A15A4-10415 Spring  1  

20 M30A3-80001  Bolt 2  

21 GB/T119-1986 D10 X 26 Pin 2  

22 GB/T5783-2000  M16 x 40 Bolt  2  

23 GB/T93-1987 16 Washer, Lock 2  

24 M15C3-80002  Spacer 2  

25 M15C3-80001  Screw  2  

26 GB/T6173-2000  M20 X 1.5 Nut  2  

27 M15C3-80100  Clip 2  

28 M15C3-10001  Bracket 2  

29 GB/T97.1-1985  8 Washer  4  

30 GB/T93-1987  8 Washer, Lock 4  

31 GB/T6173-2000 M8 Nut 4  

 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 113



 

TILT CYLINDER 
 
 
 
 
 

 
 

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 114 



 

TILT CYLINDER 

ITEM  PART NO.  DESCRIPTION  QTY REMARK  

1  A15C4-10200  Tilt Cylinder Assembly 2  

2  GB1152-79  M10 x 1 Nipple Grease 2  

3  A15C4-10201  GE30ES Bushing 2  

4  GB/T893.1-1986  47 Ring, Snap 2  

5  A15C4-10202  Ear Ring 2  

6  GB/T5785-1986  M14 x 1.5 x 55 Bolt 2  

7  GB/T6071-1986  M14 x 1.5 Nut 2  

8  GB/T93-1987  14 Washer, Lock 2  

9  A15C4-10203  Spacer 2  

10  A15C4-10204  Plug 2  

11  GB/T73-1985  M8 X 10 Screw 2  

12  A15C4-10205  30 x 47 x 8 x 10 Seal, Dust 2  

13  A15C4-10206  Cap, Lift Cylinder 2  

14  GB/T893.1-1986  47 Ring, Snap 2  

15  A15C4-10207  Ring, Back Up 2  

16  A15C4-10208  30 x 43 x 3 Ring, Snap 2  

17  A15C4-10209  30 x 43 x 10 Ring 2  

18  A15C4-1021O  57.6 x 63 x 1.5 Ring, Snap 2  

19  GB3452.1-82 56 X 3.55 O-Ring 2  

20  A15C4-10211  3025 Guide Bushing 2  

21  A15C4-10212  Tube, Cylinder Assembly 2  

22  A15C4-10213  Piston Body  2   

23  A15C4-10214  63 x 53 x 6 Ring  4   

24  A15C4-10215  63 x 14.7 x 2.5 Wearing  2   

25  A15C4-10216  Piston 2   

26  GB1235-76 24 x 2.4 O-Ring 2   

27  GB91-86 5 x 50 Pin  2   

28 GB/T6181-1986  M24 x 2 Nut  2   

29  A15C3-00001  Guide Bushing 2   

30  M15C3-00100  Pin  2   

31 GB/T5786-1986  M10 X 1.25 X 20 Bolt  2   

32  GB/T93-1987 10 Washer, Lock  2   

     

Stärke EcoMaxx | Parts Manual – 1.0-1.8 Ton Forklifts 115



STARKE MATERIAL HANDLING GROUP
402 Allanburg Road  Thorold, ON L2V 1A4  Canada
TOLL FREE 877-435-4352
www.starkeforklift.com  info@starkeforklift.com


	Starke_EcoMaxx_PartsManual_1-1,8t_Rev-Oct2012 - MAST INSERT COVER
	Starke_EcoMaxx_PartsManual_1-1,8t_Rev-Oct2012 - MAST SECTION ONLY
	Starke_EcoMaxx_PartsManual_1-1,8t_Rev-October 2012
	UNDERSTANDING SPECIFIC MODEL NUMBERS
	CODE
	TRANSLATION
	FORKLIFT MODELS & ENGINES
	DISCLAIMER

	ENGINE SYSTEM
	ENGINE MOUNT
	ENGINE MOUNT
	ITEM
	PART NO.
	DESCRIPTION
	QTY
	REMARK


	AIR INTAKE SYSTEM 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 

	COOLING SYSTEM
	COOLING SYSTEM
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	FUEL SYSTEM
	FUEL SYSTEM
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	EXHAUST SYSTEM 
	EXHAUST SYSTEM 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 



	DRIVING SYSTEM
	DIFFERENTIAL 
	DIFFERENTIAL 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	DRIVE UNIT MOUNT – CLUTCH TYPE
	DRIVE UNIT MOUNT – CLUTCH TYPE
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	DRIVE UNIT MOUNT (TOR-CON TYPE) 
	DRIVE UNIT MOUNT (TOR-CON TYPE) 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	DRIVE UNIT (TOR-CON TYPE) 
	DRIVE UNIT (TOR-CON TYPE) 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	DRIVE UNIT (COVER & INCHING VALVE) 
	DRIVE UNIT (COVER & INCHING VALVE) 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	CHARGING PUMP (TOR-CON TYPE) 
	CHARGING PUMP (TOR-CON TYPE) 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	HYDRAULIC CLUTCH (TOR-CON TYPE) 
	HYDRAULIC CLUTCH (TOR-CON TYPE) 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	CONTROL VALVE (TOR-CON TYPE) 
	CONTROL VALVE (TOR-CON TYPE) 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	INCHING VALVE (TOR-CON TYPE) 
	INCHING VALVE (TOR-CON TYPE) 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	HYDRAULIC SYSTEM 
	HYDRAULIC SYSTEM
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	TRANSMISSION (CLUTCH TYPE) (1 OF 2)
	TRANSMISSION (CLUTCH TYPE) (1 OF 2)
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	TRANSMISSION (CLUTCH TYPE) (2 OF 2)
	TRANSMISSION (CLUTCH TYPE) (2 OF 2)
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	DRIVE AXLE 
	DRIVE AXLE 
	ITEM 
	PART NO. 
	DESCRIPTION 
	QTY 
	REMARK 


	WHEEL BRAKE 
	WHEEL BRAKE 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	TRANSMISSION CONTROL LINKAGE (TOR-CON TYPE) 
	TRANSMISSION CONTROL LINKAGE (TOR-CON TYPE) 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 



	STEERING SYSTEM 
	STEERING CONTROL 
	STEERING CONTROL 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	STEERING AXLE 
	STEERING AXLE 
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	STEERING WHEEL
	STEERING WHEEL
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	STEERING CYLINDER
	STEERING CYLINDER
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 



	ACCELERATOR PEDAL
	ACCELERATOR PEDAL FD/Q/Y10-18-X7
	ACCELERATOR PEDAL FD/Q/Y10-18-X7
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	ACCELERATOR PEDAL FD/Q/Y10-18B W1/R1
	ACCELERATOR PEDAL FD/Q/Y10-18B W1/R1
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 



	BRAKE SYSTEM
	BRAKE & INCHING CONTROL (TOR-CON TYPE)
	BRAKE & INCHING CONTROL (TOR-CON TYPE)
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	BRAKE & CLUTCH CONTROL (CLUTCH-TYPE)
	BRAKE & CLUTCH CONTROL (CLUTCH-TYPE)
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	MASTER CYLINDER
	MASTER CYLINDER
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	BRAKE LEVER
	BRAKE LEVER
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 



	BODY SYSTEM
	FRAME & COUNTER WEIGHT
	FRAME & COUNTER WEIGHT
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	HOOD, FLOOR BOARD & SEAT
	HOOD, FLOOR BOARD & SEAT
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	HEAD GUARD
	HEAD GUARD
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 



	HYDRAULIC SYSTEM
	OIL TANK
	OIL TANK
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	VALVE CONTROL (TWO-THROW)
	VALVE CONTROL (TWO-THROW)
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	VALVE CONTROL (THREE-THROW)
	VALVE CONTROL (THREE-THROW)
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	VALVE CONTROL (FOUR-THROW)
	VALVE CONTROL (FOUR-THROW)
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	HYDRAULIC PIPELINE FD/Q/Y10-18-X7
	HYDRAULIC PIPELINE FD/Q/Y10-18-X7
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	HYDRAULIC PIPELINE FD/Q/Y10-18B-W1/R1
	HYDRAULIC PIPELINE FD/Q/Y10-18B-W1/R1
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 



	LIFTING SYSTEM
	FULL FREE 2-STAGE MAST KZMHYDRAULIC SYSTEM MAST
	HYDRAULIC SYSTEM MAST
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	FORK
	FORK
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	LIFT BRACKET
	LIFT BRACKET
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	MAST
	MAST
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	FRONT LIFT CYLINDER
	FRONT LIFT CYLINDER
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	REAR LIFT CYLINDER
	REAR LIFT CYLINDER
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	TILT CYLINDER
	TILT CYLINDER
	ITEM 
	PART NO. 
	DESCRIPTION 
	QTY 
	REMARK 



	ELECTRICAL SYSTEM
	INSTRUMENT ASSEMBLY (HYDRAULIC TRANSMISSION)
	ITEM
	NAME

	INSTRUMENT ASSEMBLY (MECHANICAL TRANSMISSION)
	ITEM
	NAME

	ELECTRIC SYSTEM FD/Q/Y10-18-X7
	ELECTRIC SYSTEM FD/Q/Y10-18-X7
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	ELECTRIC SYSTEM FD/Q/Y10-18-W1
	ELECTRIC SYSTEM FD/Q/Y10-18-W1
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 


	ELECTRIC SYSTEM FD/Q/Y10-18-R1
	ELECTRIC SYSTEM FD/Q/Y10-18-R1
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 



	DECALS & MARKINGS
	DECALS & MARKINGS
	DECALS & MARKINGS
	ITEM
	PART NO. 
	DESCRIPTION 
	QTY
	REMARK 




	EcoMaxx Parts Manual 1.0-1.8 Ton - COVER




